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Section 38.3 of the sixth Revised Edition of the Recommendations on the
Transport of Dangerous Goods, Manual of Test and Criteria
S_t?ndard ........................................... (ST/SG/AC.10/11/Rev.6 Section 38.3)
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erTypR Talamhee LNW-1ZINR10S-5P22-Y15BW-AA
RSB S ]
Ratings o anomenmmmmnmeswnad 38V, 11Ah. 396Wh
T [ R ' ‘
Version:V1.0 Page 2 of 17



REPORT NO.:LCS170510071AS

Classification................cc.ccceeeneeeeee.t | Li-ion Battery
I e | T
Type of Sample..............ccceeeeenneeeee... | Prismatic
FERTEAR oo [T

Details information of the battery and the cell built in the battery, as following:

FEL LM EELES R PR AR5 S L TR 28

Product Cell Battery
7, EEpo FEL
Mﬁg%fl INR18650P LNW-1ZINR10§'&5P22-Y1SBW-
Nominal voltage
i g 3.6V 36V
Ra%%‘g%pgty 2.2Ah 11Ah
0.2C CC(constant current) charge | 2A CC(constant current) charge
to 4.2V, then CV (constant to 42V, then CV (constant voltage
voltage 4.2V) charge till charge 42V) charge till charge current
Charge method current decline to <0.01C decline to <0.02C

RRITIA 0.2C 7 EA2V, RIFA2V | 2A WEHAEHEA2V, RIG42V fa

fEEAHZEHEA/NTET0.01C . | KAHRERR/NT5T0.02C

Max. Discharging
Current 6.6A 15A
NG ERER
Max. Charging
voltage 4.2V 42V
FAHZ IR
Cell numbers
RSN
End of discharge
voltage 2.85V 28V
GRS
Dimension
AN
Weight
HiE

50PCS (10S5P)

@ 18.2*65.5(mm) 385*100*72(mm)

45.0g 3277.59

Possible test case verdicts:

e AT RE A B A S5 R FR IR

Test case does not apply to the test
; . [N/A
ObJECT...ciiiiiiee

SR ASE T2 o | B

Test item does meet the requirement | P(ass)

WAAITH A SR HERI EK s | B
Test item does not meet the

requirement .............ccoeeeiiieieiiiinnnnndd F(ail)
PRI AT EFRHERIER e | R
Testing:

N
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Date of sample received.................. 2017.05.10

FERBSCH . R

Date(s) of performance of test..........: 2017.05.10~2017.05.26

TR ATH I o o

Version Report No. Revision Data Summary
R A R (e RS
Original Version

V1.0 LCS170510071AS / B i g A

Test conclusion:
KA1

The Lithium ion Battery Pack submitted by BinnTec UG are tested according to Section 38.3 of the Sixth
Revised Edition of the Recommendations on the Transport of Dangerous Goods, Manual of Test and
Criteria(ST/SG/AC.10/11/Rev.6 Section 38.3).

HBinnTec UGIAK B T R, KI\BEKEE (RTRRMEYEMOENBREMFETR) EARBITHRE
38.3 WHEATARM .

Test result: Pass

[ . CONCLUSION it

ltem Sample Number Standard Conclusion
i H FEdh PRtk g5
Altitude simulation PASS
B g il PAN
2 5 Section 38.3 of the = it
Thermal test Sixth Revised Edition of PASS
lejbuthﬁ the Recommendations PE‘AS%S
1bration ) on the Transport of
PR B01-B08 Dangerous Goods, =i
Shock Manual of Test and PASS
Ph I Criteria aik
External short circuit (ST/SG/AC.10/11/Rev.6 PASS
VAN Section 38.3) i
Cr;;g/;@g;d C01-C05 E?%‘é_\ <<9§?ﬁ33 ‘ﬁf mn B¢ Pﬁ?ﬁs
IR Wiz a1 g8 1 B 5 A H
QverCh?rQ? B09-B16 PRHET M) EABITIR P/ﬁSS
Forced discharge C06-C25 PASS
R GER G

Notes#i+:

The conditions of the battery of sample No. BO1 to B04, B09-B12 are at first cycle, in fully charged state;
B2 5 B01-B04, BO9-BA2[ AR A3 — M52 B 70 MO J 30158 4 7 RS A it

The conditions of the cells of sample No. C01 to C05 are at first cycle at 50% of the design rated capacity, in fully
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charged state;

FE 45 C01-COSHPIRAS Y2 — A3 78 HUBUE A 31 58 42 78 ROIRAS B B B BT HE B9 50 % A FEES

The conditions of the battery of sample No.B05 to B08, B13 to B16 are full charged after fifty cycle;

FE i 45 B05-B08, B13-B16HIR A J97E TN 52 75 78 i 8 F Jil 1 45 AR U 6 4 78 HEUIRZS B i it

The conditions of the cells of sample No.C06 to C15 are at first cycle, in fully discharged state;

FE 2 5 C0B-CASHPIRAS 2 — A3 78 HUBUE A 31 58 A TR RIR S R LA

The conditions of the cells of sample No.C16 to C25 are after fifty cycles ending in fully discharged state.

P bt 95 C16-C25 KPR A AL 28 8 7e HUTBCH A JI 45 R ) 58 A BOBUIRAS (1 FLES

II. MAIN TEST EQUIPMENT T Z iR 1% &

NO.%i 5 Instrument Name 13 #% % F&
LCS-S-224 Battery charge tester Hith 7575 H Ml X
LCS-S-218 Battery low press tester /& 2 H LA 56 46
LCS-S-222 Rapid temperature rise tester =KL
LCS-S-213 Vibration tester #kz) &
LCS-S-214 Vertical shock Tester it H i &
LCS-S-220 Battery external short-circuit tester B i 45 iR 46 4L
LCS-S-231 DC source HififaEk HIR
LCS-S-215 Battery crush tester it K IR LG AL
LCS-S-379 Scales k-

LCS-S-230 Digital multimeter /3 F &
LCS-S-115 Temperature recorder i & it 34X
LCS-S-223 Free fall tester ¥ {4041

III. TEST METHOD AND DATAM A 75 12 A1 58

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 andT.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or battery after testing is not less than90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries
at fully discharged states.

INTRY E b B R 2 A P AT IR IR T1 TS5, I TO AT RAL F A I3 Ak g icd 1) e vt s 20 . 5 T7 0] LU
MRS R I T Z TS G A I B ARSI B B AT, DU IS 5 70 W B0 A R 2

TR TSR T O BRI KO AR Bt B f i AR X 50 )5 BT % B AN T
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HAEBEAT X — 50 AT H T 1990% . A 5% HL s A ESRAN I FH 5 58 4 TR A ) FEL VL A R s 2
In order to quantify the mass loss, the following procedure is provided.
mass loss= (My—M,) /M;X100%
WhereM;is the mass before the test andM,is the mass after the test, when mass loss does not exceed the values
in Table below, it shall be considered as “no mass loss”.
Joi A R AR R R 2 B
JREH#L= (M;—M,) /M;X100%
KPM R AT TR, Myl 5 i . i ESUR AR TR FEIE, BIPN “TeEik” .

Mass M of cell or battery Mass lost limited
FEL Yt B FEL I 2 5T M J R R IR
M<1g 0.5%
1g<M<75¢g 0.2%
M>75¢g 0.1%

Test T1: Altitude simulation & EEH#L
Test procedure RIFEFF:
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 + 5 °C). 5% FLIB AT HLIBZHAE K ) A K T-11.6kPaflii fE20°C £ 5°C RIS FAE I 2 D6/ M o
Requirement ZXK:
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage immediately
prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully
discharged states.
FEED CRE) MBI THE il TR TEHE KGR A Ff il Ja T o s AR T 56 BT T %
HLH 990 % , It B R AN IE Y T 58 418 e HEL ) R Tt AT HELES

Dataitif:

No. Pre-testill i i After testill 5 Mass loss | Voltageloss Verdict#
s Mass(g) | Voltage(V) | Mass(g) | Voltage(V) | FEHIK LA PN CHsE#)

JiiE(g) HUE (V) JiiE(g) HUE (V) (%) (%)

BO1 3277.268 41.88 3277.268 41.85 0.000 0.07 PASS/&#%
B02 3276.579 41.79 3276.489 41.79 0.003 0.00 PASS/&#%
B0O3 3275.589 41.96 3275.589 41.93 0.000 0.07 PASS/&#%
B04 3278.897 41.88 3278.797 41.88 0.003 0.00 PASS/&#%
B05 3279.847 41.98 3279.776 41.98 0.002 0.00 PASS/&#%
B06 3274.943 41.88 3274.943 41.85 0.000 0.07 PASS/&#%
BO7 3272.859 41.92 3272.759 41.92 0.003 0.00 PASS/&#%
B08 3271.674 41.81 3271.674 41.78 0.000 0.07 PASS/&#%

#: No leakage, No venting,No disassembly No rupture and no fire

#: LWL JEHFR. B BRI DU TEE KIS

Test T.2: Thermal test i iR
Test procedure MRTEFF
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Test cells and batteries are to be stored for at least six hours at a test temperature equal to72 + 2 °C, followed by
storage for at least six hours at a test temperature equal to - 40 £ 2 °C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are complete, after
which all test cells and batteries are to be stored for 24 hours at ambient temperature (20 + 5 °C). For large cells
and batteries the duration of exposure to the test temperature extremes should be at least 12 hours.
PRI A i AR ISR S T 72°C £2°C MR D6/, ARG EIRIGIR S T-40°C £2°C F AR E D6/ .
PR A i i B 2 T (1 B KB (8] (] B 93043 b o 3X — i3 FEANE 10K, HE K i I AE IR BEIR fE20°C £5°C N 7/524
NI R ORAY F AT A, B R T A i iR [ B ] 22 R D 1278

Requirement ZE3k
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage immediately
prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully
discharged states.
Fedh CHIBD NIGIRIR. EHR Bt TR LR TEHE KR AR A . A S8 J5 T % i S AN TR 56 i T %
LR 1790 % , I SR ANIE F T 58 4 i 5E Ha Y R L T RS

Dataiiif :
No. Pre-testill i i After testill 5 Mass loss | Voltageloss Verdict#
2 Mass(g) | Voltage(V) | Mass(g) | Voltage(V) | FEHIK LA PN CHlsER)
i E(g) B (V) JFE(g) HLJE (V) (%) (%)
BO1 3277.268 41.85 3275.724 41.45 0.047 0.96 PASS/&#%
B02 3276.489 41.79 3275.029 41.39 0.045 0.96 PASS/&#%
B0O3 3275.589 41.93 3273.999 41.53 0.049 0.95 PASS/&#%
B04 3278.797 41.88 3277.297 41.58 0.046 0.72 PASS/&#%
B05 3279.776 41.98 3278.176 41.58 0.049 0.95 PASS/&#%
B06 3274.943 41.85 3273.643 41.55 0.040 0.72 PASS/ & #%
BO7 3272.759 41.92 3271.159 41.52 0.049 0.95 PASS/&#%
B08 3271.674 41.78 3270.274 41.38 0.043 0.96 PASS/&#%

#: No leakage, No venting,No disassembly No rupture and no fire

#: IR o, . TCRERU TR KIS

Test T.3: Vibration #&3l
Test procedureflliRFEF:

1. Cells and batteries are firmly secured to the platform of the vibration machine /F Al E i 242 [ b 22 R E IR 5 &

(KEm k.
2. The vibration:a sinusoidal waveform with a logarithmic sweep between 7Hz and 200Hz and back to 7Hz
traversed in 15 minutes/#Rz) LAIESZIIE R, X EEAM#ME N THZIE N2 200Hz, K5 R B7THZ, — Mg F8:15
VIR
3. the logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is
reached, The amplitude is then maintained at 0,8mm (1,6 mm total excursion) and the frequency increased until a
peak acceleration of 8 gn occurs (approximately 50Hz), A peak acceleration of 8 gn is then maintained until the
frequency is increased to 200 Hz/%§ £330 N7 i 2& T 4 R FE1gn (B K INIE B E RS2 918 #5124, 285 HRIE
TRFEFFE0.8 2K (Mm% 1.6 Z2K) FHIG NS B 3 i NI BE ik BI8gn (BFLIN50 k24D K RN id B fRFFE
8gn . EAHIE N 31200 ##2% .
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4. This cycle repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting position of

the cell ARz o — A5 1)L U T BELRE bk, R BN =S AR IR B 7 1) EAEIA12 4k, 3E3 S/,
Requirement ZE3k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire

during the test and after the test and if the open circuit voltage of each test cell or battery directly after testing in its

third perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure. The

requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.

FEdh CRIRD NIGIRIR. TEHFR B mt. TRER LR TEH KR AR A . A S8 J5 T i F L AN TR B8 i T %

1R 1790 % , I SR ANIE F T 58 4 i 5E F I R s A RS

Dataii#:
No. Pre-testill i i After testill 5 Mass loss | Voltageloss Verdict#
P Mass(g) | Voltage(V) | Mass(g) | Voltage(V) | FEHIL CVERGPN CHlE#)
JFE(g) B (V) JFE(g) B (V) (%) (%)
BO1 3275.724 41.45 3275.624 41.45 0.003 0.00 PASS/&#%
B02 3275.029 41.39 3275.029 41.35 0.000 0.10 PASS/&#%
B0O3 3273.999 41.53 3273.897 41.53 0.003 0.00 PASS/&#%
B04 3277.297 41.58 3277.297 41.55 0.000 0.07 PASS/&#%
B05 3278.176 41.58 3278.073 41.54 0.003 0.10 PASS/&#%
B06 3273.643 41.55 3273.643 41.55 0.000 0.00 PASS/ & #%
BO7 3271.159 41.52 3271.051 41.49 0.003 0.07 PASS/&#%
B08 3270.274 41.38 3270.274 41.38 0.000 0.00 PASS/&#%

#: No leakage, No venting,No disassembly No rupture and no fire

#: IR o, . CRERU TR KIS

Test T4: Shock M
Test procedureflliAFEfF:

1. Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will support all
mounting surfaces of each test battery.

2. Each cell or battery shall be subjected to a half sine shock of peak acceleration of 150gn and pulse duration of
6 milliseconds. Alternatively, large cells and large batteries may be subjected to a half-sine shock of peak
acceleration of 50gn and pulse duration of 11 milliseconds.

3. Each cell or battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries.
The formulas below are provided to calculate the appropriate minimum peak accelerations

DA ] (1) FE 22 8] 58 A3 A B RS A H U it PR 22 e 3R T o XA A LSS AT L DAV 29 150gn 124 TE 5% (1) 03 B2 o s

ik RREE6 80, KA AR AT R A f it 2 200 48 52 fe KM 2 50gn Ak RS2 18] 11 AP IR IEsZ b o A LS

R EEL N 225 52 AR AR H P JOT S U TR 2 PR IR SRR 0 o /N B FRB ke kR S B[] B A 6 22 K 25 52 F il ik o

SR (A SO =AY . R TR A ST SRORE SL f NIREINTE R, AN SES AT RV ZBE = A B AH 2 BN F b 22 3 07 67 1)

EJF MG =kimidy, HREERITMEZ =k, SILEZ18kmid.
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Battery Minimum peak acceleration Pulse duration

150 g, or result of formula

Small batteries Acceleration(g,) = (100850) 6 ms

mass*

whichever is smaller

50 g, or result of formula
30000)

mass™

Large batteries Acceleration(g,) = ( 11 ms

whichever is smaller

Requirement Z3K:
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage immediately
prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully
discharged states.
FEgL CRE) MBI THE. . TR TEHE KGR A . FF il J O H s AR T 56 BT T %
L 990 % , It B R AN I Y T 58 418 e HEL ) R Tt AT FELES

Data%#&:

No. Pre-testill i i After testill 5 Mass loss | Voltageloss Verdict#
i Mass(g) | Voltage(V) | Mass(g) | Voltage(V) | FiEHIR CNERES CHlsE#)

i E(g) B (V) i E(g) B (V) (%) (%)

BO1 3275.624 41.45 3275.624 41.41 0.000 0.10 PASS/& %
B02 3275.029 41.35 3275.029 41.35 0.000 0.00 PASS/& %
B0O3 3273.897 41.53 3273.796 41.53 0.003 0.00 PASS/& %
B04 3277.297 41.55 3277.297 41.51 0.000 0.10 PASS/& %
B05 3278.073 41.54 3278.073 41.51 0.000 0.07 PASS/& %
B06 3273.643 41.55 3273.543 41.51 0.003 0.10 PASS/& %
BO7 3271.051 41.49 3271.051 41.49 0.000 0.00 PASS/& %
B08 3270.274 41.38 3270.171 41.38 0.003 0.00 PASS/& %

#: No leakage, No venting,No disassembly No rupture and no fire

#: LI TR B ERER AR TR KIS

Test T.5: External short circuit #MEER

Test procedure JUIRFEFF:
The cell or battery to be tested shall be temperature stabilized so that its external case temperature reaches 57 +
4 °C and then the cell or battery shall be subjected to a short circuit condition with a total external resistance of less
than 0.1 ohm at 57 £ 4 °C. This short circuit condition is continued for at least one hour after the cell or battery
external case temperature has returned to 57 + 4 °C.
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G R B HAES 7 C =4 CHIPA IR T, 22524 AR/ 0.1 RRUR R A B A6, R B I 1] 4R 252 301 Rt 5 B B2 Pk SR
F|57°C 4 CIakB /DN . ZOREMANTIREAIL170°C, I HiRI 6/ WA, TorZR M T X .

Requirement ZE3K:
Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and there is no
disassembly, no rupture and no fire during the test and within six hours after the test. {15 HE5 R H 403 T I AN
HIE170°C, 6 /NN N TCH K, ToRiE, ToMA, I8 4 AT R i 5 X K

Data%i#z:

No. Peak temperature(C) No disassembly, No rupture and no fire
95 B e S TofiA S TCRER TG K
BO1 57.3 PASS/& 1%

B02 57.8 PASS/& 1%

BO3 57.9 PASS/ &1

B0O4 57.3 PASS/& 1%

BO5 57.6 PASS/ &1

B0O6 57.5 PASS/ &1

BO7 57.6 PASS/ &1

BO8 57.5 PASS/ &1

Test T.6: Impact (applicable to cylindrical cells not less than 18 mm in diameter) / Crush (applicable to
prismatic, pouch, coin/button cells and cylindrical cells less than 18 mm in diameter)i#& & (EH TEHEANTF
18 Z K I BEIAETE st/ BY IR CEF TR . 4R35 M/ A0 st A B AT 18 Z K B A% sit)

Test procedure JARFEFF— Impacti&dy:
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm = 0.1mm diameter, at least
6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be placed
across the Centre of the sample. A 9.1 kg + 0.1 kg mass is to be dropped from a height of 61 + 2.5 cm at the
intersection of the bar and sample in a controlled manner using a near frictionless, vertical sliding track or channel
with minimal drag on the falling mass. The vertical track or channel used to guide the falling mass shall be oriented
90 degrees from the horizontal supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the Centre of the test sample. Each
sample is to be subjected to only a single impact.
H 6 F R B A A TBE DG Pl B, R IR A DT 7Tem B3 16 A B AR B AE Bl hoL e, o — i
N9.1kg IR N61£2.5em [ LV FIRE e Al Al 5P P47, SRORAE B0 EA2156.8£0.1 22K
BRI EE . MR R —kiid.

Test Procedurefliff&F— Crush¥f &
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three options
below is reached.

(a) The applied force reaches 13 KN + 0.78 KN;
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Example: The force shall be applied by a hydraulic ram with a 32 mm diameter piston until a pressure of 17
MPa is reached on the hydraulic ram.

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is deformed by
at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be
crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

W B B R S TBHEE AP I A1 B e, H R T BEIEMINOR, 7R3 — N Eefi i T B R L 1 B JEOK D . He 4
LEEAT, BERHILLT =ML —:

(a)iiti i ¥ /) &5 F]13KN+ 0.78KN;

(b)FLIB IR L % 2220 100 24K

() HE it AR Tk JR 46 5 52 1)50% B P L
WA T B 2% P S I B B P — TRt e, L0/ T3 70 R S AN FE P I 2 T e e, (04 T H b 2 A5 0 2 B 1) 7 1)
Wi . AR RE % —IRE .

Requirement ZEXX:

Cells and component cells meet this requirement if their external temperature does not exceed 170 °C and there is
no disassembly and no fire during the test and within six hours after this test. H B2 a0 1) ¢ e 2 1T T EE A
HIE170°C, RIEE R G622 A, IR RLTC 7 AT G K R KA

Data®#f (ImpactiEd;) -

No.4 Peikﬁgwpecature No disafsembly, No fire
AR (C) Tofftk. &K
CO01 68.3 PASS/ &t
Co02 68.5 PASS/ &
Co3 68.4 PASS/ &t
Co4 68.7 PASS/& 1%
Co05 68.2 PASS/ &%

Test T.7: Overcharge it E 7 .
Test procedure MR :
The charge current shall be twice the manufacturer's recommended maximum continuous charge current. The
minimum voltage of the test shall be as follows:
(a) when the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage of the
test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b)when the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of the test
shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
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PA2 fisihilig ] I f R Hr 2 70 FE AU RE i e FL, ARt/ L R

(@) R ) A R 78 B B R AN IS 18V, AT B e/ 78 F R S/ T PR IR SR o€ B K 78 HEL L TR B 2 22V

(D)W 2R S B 78 FE R S AR I 18V, AT e/ 78 FE R S L1212 5 ) ZKhR g i K7 FE LU

20x5°CIIAERIREE T, WERFFE24 /N,

Requirement ZEK:

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

WIAE S I ARG A7 RN, NERARITCE KL KA

Data%i#z:

No. No disassembly, No fire
EoRe] Tofftk. TEK
B09 PASS/&#%
B10 PASS/&#%
B11 PASS/ &%
B12 PASS/&H%
B13 PASS/ & #%
B14 PASS/ & #%
B15 PASS/ & #%
B16 PASS/ & #%

Test T.8: Forced discharge (for cell)s& il 5

Test procedureflliAF2fF

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C. power
supply at an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and rating
in series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

205 CIMBRRE N, B liERAE12V (0 EIR R e T b 08, B R SR A aA AN AT 4h HL A
T8 4 E AR ORTBOE HELA

Xof T4 2 PR TP PRI DU 5 AR 3 F B R DG — N DR T 1 B, A FRLSES PR SR TS0 P B T 5 T 005 2 ok LA )
BHLIA -

RequirementZE3k

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

IR AR P ARIR R 7 RN, NIRRT E KR KA.
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DataZi#

No. No disassembly and no fire
I ToffiR. oK
Co6 PASS/&#%
co7 PASS/& 1%
Cco8 PASS/&#%
Co09 PASS/&H%
C10 PASS/&#%
C11 PASS/&#%
Cc12 PASS/&#%
C13 PASS/&H
C14 PASS/ &%
C15 PASS/&#%
C16 PASS/&#%
c17 PASS/&#%
c18 PASS/&H%
Cc19 PASS/&#%
C20 PASS/&#%
C21 PASS/&#%
Cc22 PASS/&#%
c23 PASS/&H%
C24 PASS/ &%
C25 PASS/&#%
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THE PHOTO OF SAMPLE #¢ /i &

Figure 1

BinnTec ug

"
ESike Ban
v

TEEENSY 1S (OE

Figure 2
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Figure 3

Figure 4
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Figure 5

Figure 6
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TSI
Important Notice
1. The test report is invalid without the official stamp of LCS.
AR B ILCS 75 F TR
2. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
AAd B AAEN L RN R ER AL TR
3. Nobody is allowed to partly photocopy this test report without written permission of LCS.
RALCSHH R, AFER 7 Ak & 5
4. The report is invalid when anything of following happens — illegal transfer, reproduce,

embezzlement, imposture, modification or tampering in any media form.
AL, Zhl. B B R SRR SR TE B H e k.
5. Product information and customer information provided by the applicant, we are not
responsible for its authenticity
P fE B UG B I ANRBE, IATAN RS 75T
6. The test report is valid for the tested samples only.
AR AR AR AR P A i AT R
7. The Chinese contents in this report are only for reference.
AR P H R A BN S
8. Objections to the test report must be submitted to TCT within 15 days.

AR AU MTRERRE 2 HE1SKRA AL A SEH

***End of report***
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